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SERIAL

N° CODE DESCRIPTION NUMBER START
OF SERIES
- | 3.013895 |Control panel - complete
- | 3.015407 |"Blister" components connection
assembly
- | 3.011226 |Set of connectors, Maior models
- | 3.011225 |LPG gas conversion kit
- | 3.011301 |G20 gas conversion kit
- | 3.013490 |Kit, block without exchanger 24
- ] 3.011223 |Kit, by-pass poppet
- ] 3.011261 [Kit, plate exchanger with O-ring
- | 3.014810 |Control panel - complete 2210759
1 ]1.010251 |D.12 pipe,pump - expansion tank
2 |1 1.014554 |8-litre expansion tank
2 11.010253 |8-litre expansion tank
3 |1.012932 [Circulating pump 15-60
3 | 1.015200 |Circulating pump 15-6.7-3
4 11.010742 |D.14 pipe, hot outlet
5 | 1.010360 [Clip, d.12 pipe
6 |1.010361 (Clip, d.14 pipe
7 |1.010362 |Clip, d.18 pipe
8 |1.010371 |Clip, exchanger pipes
9 |1.014717 |Ceramic fibre panel, front
10 | 1.014719 |Ceramic fibre panel, rear
11 | 1.014188 |Ceramic fibre panel, side
12 ] 1.010377 |D.14 pipe, hot outlet (connection)
13 | 1.010378 |D.18 pipe, system supply
14 |1.010379 |D.14 pipe, cold inlet
15 | 1.010380 |Bottom protective grid
16 | 1.014872 |115°C clicson thermostat
16 | 1.016870 |105°C clicson thermostat 2210759
17 ]1.011893 |D.18 pipe, pump - exchanger
18 | 1.019746 |LPG gas manifold
18 | 1.019742 |G20 gas manifold
19 | 1.015970 |NTC fast immersion probe
20 |1.012874 |"Immergas" nameplate, plastic
21 |1.010844 |Clip, pipe probe
22 ]1.015838 |D.18 pipe, exchanger - block
23 | 1.015755 |109-fin exchanger
24 | 1.010645 [Ignitor sensor
25 ]1.012711 |Seal, self-centring
26 |1.011141]17.86x2.62 O-ring, silicone, 70 sh
27 |1.015645 |Burner, 15 ramps
28 | 3.A0120 |Set of 3/4" seals
29 | 1.012447 |D.18 pipe, gas valve - manifold
29 |1.017358 |D.18 pipe, gas valve - manifold 1778305
30 1.0152 [3.9x9.5 self-tapping screw, crosshead
31 | 3.A0184 |Set of 1/4" seals
32 | 1.0278 [Seal, 28x21x2 in flexoid
33 1.1142 |3.2x16 self-tapping screw, "Rapid Fix"
34 | 1.1176 |M5x8 screw, crosshead
35 | 1.1269 |[1-2" F shallow brass nut
36 1.1356 [3/4" F nut, flanged end pipe, d.18
37 1.1357 |17.86x2.62 O-ring, nitrile, 70 sh
38 | 1.1360 [13.1x2.62 O-ring, nitrile, 70 sh
39 | 3.A1363 |Set of 1/2" seals
40 1.1656 [3.5x6.4 self-tapping screw, crosshead,
nickel-plated
41 1.2275 [4.2x9.5 self-tapping screw, crosshead,
flat point
42 1.2295 [Automatic vent valve
43 1.2405 |Lx ignitor
44 | 1.2408 |Rx ignitor
45 1.4054 |D.18 pipe, gas connection
46 1.4066 [3.5x9.5 self-tapping screw
47 1.4072 |Clip with clamp screw hole
48 1.4139 |3.9x13 self-tapping screw, crosshead
49 | 1.4246 (M4 lock washer
50 | 1.016246 |M4x8 screw, crosshead, swageform
51 |1.014871 |4.2x9.5 self-tapping screw, crosshead,
stainless steel
52 |1.012949 [11.91x2.62 O-ring, nitrile, 70 sh
54 | 2.010054 |Mounting wall, combustion chamber
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3.012335
2.010067
2.010068
2.010134
2.011291
2.010172
2.010652
2.010258
2.0381
2.010285
1.011940
3.011665
1.010728
3.010359
3.010360
1.010262
1.014054
1.010365
1.010366
1.010413
1.6718
1.010563
1.018910
1.015774
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1.012051
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1.011968
1.2265
1.017496
1.6947
1.7908
1.7967
1.014345
1.013908
3.013084
1.010265
1.010386
1.015803
1.2311
1.2343
1.2369
1.016246
1.7209
1.8090
1.8091
1.015498
3.012906
3.012403
1.0375
1.0377
1.1116
1.019835
1.1586
1.1587
1.018094
2.010615
1.011065
1.010141
1.010143
1.016156
1.015728
1.010164
1.4798
1.010175
1.016059
1.010177
1.015726
1.010245
1.015328
nfs

Frame assembly

Rx wall, combustion chamber

Lx wall, combustion chamber
Front wall, combustion chamber
Valve mounting plate

Cross member, Rx/Lx casings
Bracket, expansion tank

Bracket, flue outlet clicson mount
1/2" F nut, flanged end pipe, d.14
Non-reflecting grid

Aluminium sheet, reflecting

Front casing

Aluminium sheet, reflecting

Rx casing

Lx casing

Trimmer adjustment knob

Knob, main switch

LED lens

Cable entry fitting, electrical connections

Aluminium sheet, reflecting
Microswitch, "Elbi" MS5 Rx

Switch, three positions+reset
Adjustment card

Bezel, control panel

Back cover, control panel

Water- temperature gauge

Flame control unit

Flame control unit

Plug, access hole

3.2x9.5 self-tapping screw, "Rapid fix"
Absolute pressure switch
17.17x1.78 O-ring, nitrile, 70 sh
Steab cable clamp, black

3.5x19 self-tapping screw, crosshead
Spacer for switch

Earth terminal

Additional flue safety clicson
M3x25 screw for gas valve connector
Gas valve, VK4105

Gas valve, VK4105

Flange, gas valve

21.89x2.62 O-ring, nitrile, 70 sh
M4x12 screw, crosshead

M4x8 self-forming screw, crosshead
Flange, vabco non-reversible fitting
Nut, Vabco non-reversible fitting
Ring, Vabco non-reversible fitting
M3.5x4 screw, crosshead

Block - complete

Flue outlet

D.18-3/4"M Vabco fitting - complete
D.14-1/2"M Vabco fitting - complete
M8 nut

Cold water inlet valve

M8 masonry stud screw

Plastic masonry plug

G1-2 twin-cone gas cock D.18
Bracket, boiler hanger

Epdm cap, thermostat

Diaphragm, block

Cover, block

7.66x1.78 O-ring, epdm peroxide
By-pass exclusion stem

Cover, by-pass poppet

Snap ring

Hot-water circuit plate

By-pass valve

Stainless steel plate for diaphragm
20.29x2.62 O-ring, edpm

19-plate exchanger

19-plate exchanger

Manifold housing

1778305

1778305
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1.014799
1.2114
1.010282
1.015096
1.013331
1.013332
1.010289
1.010290
1.011886
1.010292
1.011887
1.015680
3.A395
1.010812
1.011066
nfs
nfs
1.016135
1.012948
3.013595
1.011284
1.011889
1.011890
1.011128
1.015746
1.6920
1.2169
1.2544
1.2559
3.4639
1.4275
1.4419
1.017453
2.010049
1.8403
1.0144
1.011140
3.010173
1.6729
1.016497
1.8599

Insulating panel

Bush, diaphragm centring

Hot water by-pass spring

Diaphragm contrast spring
15.54x2.62 O-ring, four lobes
12.80x2.62 O-ring, four lobes

M5x16 hex socket screw, tropicalized
M4x20 hex socket screw, tropicalized
M5x45 hex socket screw, tropicalized
5.3x10 washer, tropicalized

M5x110 hex socket screw, tropicalized
Housing, 3-way valve

Set of ignition leads

Fitting, OV20 valve fixing

9x4.3x0.8 galvanized washer

LPG gas nozzle, d.0.75

G20 gas nozzle, d.1.30

3-bar safety valve with O-ring

M5x14 hex socket screw, stainless steel
Cartridge, central, block, complete
M12 plug, block

Short spacer for exchanger

Long spacer for exchanger

10-litre flow limiter

M5x12 screw, crosshead

12.37x2.62 O-ring, nitrile, 70 sh
M4x10 grub screw, cone point

Filler knob

32.99x2.62 O-ring, nitrile 70 sh

Filler valve - complete

Drain outlet with hose union

M4x6 screw for filler knob

Check valve, neoperl OV20
Exchanger bracket

Mesh filter, stainless

Washer, gas nozzle

9.25x1.78 O-ring, silicone, 70 sh

Gas valve connector

Epdm probe cap

Gas valve cap

4.3x12 washer
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